Opel
Opel

List of parts

    Gm-part number Genuine part number Description Range
    WINDOW GUIDE RAIL.
    13 90459476 1 48 078 RAIL,GUIDE,FRONT DOOR WINDOW,FRONT,RH
    13 90459475 1 48 079 RAIL,GUIDE,FRONT DOOR WINDOW,FRONT,LH (NLS.- NO REPLACEMENT PART)
    14 11078822 20 02 060 SCREW,HEX.HD.,M6 X 12,GUIDE RAIL TO DOOR (NLS.- USE 11078823)
    15 24423550 1 49 991 BUMPER,GUIDE RAIL (NLS.- USE 13157543) (C) 21000001-
    16 90224859 1 48 929 STOP,GUIDE RAIL (NLS.- NO REPLACEMENT PART)
    17 90459480 1 48 776 COVER,GUIDE RAIL,RH (NLS.- NO REPLACEMENT PART)
    17 90459479 1 48 775 COVER,GUIDE RAIL,LH (NLS.- NO REPLACEMENT PART)
    18 90491842 1 49 512 GUIDE,FRONT DOOR WINDOW,RH (NLS.- USE 9147132,9147132) (C) -W1085036
    19 9147936 1 49 518 GUIDE,FRONT DOOR WINDOW,RH (NLS.- NO REPLACEMENT PART) (C) W1085037-
    18 90491841 1 49 513 GUIDE,FRONT DOOR WINDOW,LH (NLS.- USE 9147131,11097571) (C) -W1085036
    19 9147935 1 49 519 GUIDE,FRONT DOOR WINDOW,LH (NLS.- NO REPLACEMENT PART) (C) W1085037-
    20 11090611 20 52 300 SCREW,FLAT RD. HD.,GUIDE TO FRONT DOOR (NLS.- NO REPLACEMENT PART) (C) -W1085036
    20 11100681 20 35 612 SCREW,OVAL HD.,M5 X 14,GUIDE RAIL TO DOOR (NLS.- NO REPLACEMENT PART) (C) W1085037-
    21 90275219 1 49 904 SCREW,HEX.HD.,M6 X 20,STOP
    22 90275209 1 49 903 NUT,M6 (NLS.- NO REPLACEMENT PART)
    23 11089601 20 24 012 SCREW,FILL.HD.,M5 X 10,STOP (NLS.- USE 93195611)
    24 90229189 1 49 902 NUT,STOPPER,M5 (NLS.- NO REPLACEMENT PART)